
LEAD AGENCY:
U.S. Department of the Interior

Bureau of Indian Affairs
Pacific Region Office

2800 Cottage Way, Room W-2820
Sacramento, CA 95825-1846

MAY 2014

SANTA YNEZ BAND OF CHUMASH INDIANS
CAMP 4 FEE-TO-TRUST

FINAL ENVIRONMENTAL ASSESSMENT

VOLUME II



PREPARED BY:
Analytical Environmental Services

1801 7th Street, Suite 100
Sacramento, CA  95811

(916) 447-3479
www.analyticalcorp.com

LEAD AGENCY:
U.S. Department of the Interior

Bureau of Indian Affairs
Pacific Region Office

2800 Cottage Way, Room W-2820
Sacramento, CA 95825-1846

MAY 2014

SANTA YNEZ BAND OF CHUMASH INDIANS
CAMP 4 FEE-TO-TRUST

FINAL ENVIRONMENTAL ASSESSMENT

VOLUME II



 

Analytical Environmental Services i Chumash Camp 4 Fee-to-Trust 
[...]
the Program definition described in Chapter 1 of this report, and Figure 1-2.  The recommended 
sewer collection system layout for Alternative A is presented in Figure 3-2.  The pipelines and a 
single pumping station are summarized in Table 3-2 for Alternative B. Just as in Alternative A, 
the assumption is made that numerous washes will be graded to facilitate both ease of roadway 
driving and to allow a continuous gravity sewer pipeline through the washes. There will be one 
unavoidable exception in Alternative B where a pumping station will be required.  

WASTEWATER TREATMENT SYSTEM 

The wastewater treatment system will be designed to receive a high strength domestic waste 
based on experience of this type of customer base including residential, some office, and Tribal 
Office Complex wastewater.  It is envisioned that the Office Complex will include food 
preparation facilities, and thus a higher strength wastewater is anticipated.  For planning, the 
strength of wastewater will be assumed to be as presented in Table 3-3. The table also presents 
the required effluent quality for the purpose of recycling as an unrestricted (meeting same 
requirements as California Code, Title 22) reuse. 

Wastewater Process Selection 

The objective is to produce a reusable effluent that does not create a restrictive constraint on 
the area of beneficial use. This means that in the issue of health and safety, the industry defined 
quality is known as a “tertiary - 2.2 coliform” effluent. It means the effluent is the highest level of 
treatment currently practiced and offers the widest possible array of reuse options. From a 
practical standpoint, it means that the effluent can be spray irrigated in agricultural areas without 
restriction of humans and animals in the area of application.  

In order to process the expected wastewater, based on volume, strength, and the variations of 
flow, the number of options for treatment has been narrowed to three that are deemed both 
feasible and cost-effective: 

1. Sequencing batch reactor with tertiary filtration, ultraviolet  (UV) disinfection, and sludge 
holding (and probably with dewatering) 

2. Multiple Stage Activated Biological Process (MSABP), with tertiary filtration, and UV 
disinfection 

3. Modified Ludzack-Ettinger (mLE) process reactor with tertiary filtration, UV disinfection, 
and sludge holding (and probably with dewatering) 



--- ------ --- ---!1( 

l 
N 1 

~ 

LEGEND: 

-··--

) 

-- ->---

0 
NOTE: 

PROJECT BOUNDARY 

SEWAGE PUMP STATION 

GRAVITY SEWER 

FORCE MAIN 

REFER TO TABLE 3-2 FOR CORRESPONDING 
SEWER PIPE DESCRIPTIONS 

REFER TO FIGURE 1-2 FOR LAND USE DESIGNATIONS 

GRAPHIC SCALE 
0 1 000' 2000' 

(IN FEET) 

1 IN= 1000 FT 

WALLACE GROUP® 

CONSTRUCTION MANAGEMENT 

LANDSCAPE ARCHITECTURE 

MECHANICAL ENGINEERING 

PLANNING 

PUSUC WORKS ADMINISTRATION 

SURVEYING I GIS SOLUTIONS 

612 CLARION COURT 
SAN LUIS OBISPO, CA 93401 
T 805 544-4011 F 805 544-4294 
www.wallacegroup.us 

a:l 
Q) 
> 

1- ~ 

en ro 
c ::> !..... 

0:: Q) 
~ 

1- <( I 

0 
~ 1- ::J I 
0 w >. w N ro 

LL ~_J 
'¢ Q) E 
a.. !..... Q) 

::J~ 
~ 0>Cf) 

~ 
·- >. 

(.) 
u..(j) 

:I: 
c 
0 

en ~ 

~ u 
~ 

Q) 

::> 0 

:I: u 
(.) !..... 

Q) 

5 
Q) 

(j) 



 

Water and WW Feasibility Study April 28,2014 
Chumash Camp 4  Page 3-7 

 
 

Table 3-2.  Summary of Sewer Pipelines – Alternative B 
 

Line 
Number 

Description 
Length, 

feet 

1 8" gravity sewer, Road 3 south of Baseline Avenue 1,800

2 8" gravity sewer, Road 5  (flowing southerly) to Sewer Pipeline 4 1,800

3 8" gravity sewer, Road 5  (flowing northerly) to Sewer Pipeline 4 600

4 8" gravity sewer from Road 5 to Pumping Station 500

5 Pumping Station   

6 4" force main from Pumping Station to Road 4  1,300

7 8" gravity sewer, Road 4 to tie-in with force main 4,000

8 8" gravity sewer, Road 4 from force main to Road 2 2,300

9 8" gravity sewer, eastern loop of Road 2 to Sewer Pipeline 10 5,200

10 8" gravity sewer, northwestern loop of Road to north/south leg of Road 2 1,300

11 8" gravity sewer, Road 2 between Sewer Pipeline 10 and Road 3 2,500

12 8" gravity sewer, western leg of Road 3 1,700

13 8" gravity sewer, Road 2 between Road 3 and Road 4 1,500

14 12" to 15" interceptor sewer, Road 4 to WWTP 1,500

TOTAL   26,000
 
See Figure 3-2 for layout of sewer collection system. 
 
 
 
 
 



 

Water and WW Feasibility Study April 28,2014 
Chumash Camp 4  Page 3-8 

 
Table 3-3.  Influent and Effluent Wastewater Characteristics 

 

           

   Constituent  Units  Value 

Influent:          

(BOD)  Biochemical Oxygen Demand  mg/l  600 

(TSS)  Total Suspended Solids  mg/l  350 

(TKN)  Total Kjeldahl Demand  mg/l  75 

(TP)  Total Phosphorus  mg/l  20 

           

Effluent:          

(BOD)  Biochemical Oxygen Demand  mg/l  10 

(TSS)  Total Suspended Solids  mg/l  10 

NH3  Ammonia  mg/l  1 

T.I.N.  Total inorganic nitrogen  mg/l  8 

T.N.  Total nitrogen  mg/l  8 

T.P.  Total phosphorus  mg/l  3 

Coliform  Total coliform  mpn/100 ml  2.2 

   Turbidity  NTU  2 

 
 
Each of these combinations is capable of meeting the project needs; each has some specific 
advantages which will be summarily presented in this chapter. For purposes of the 
recommendations in the wastewater system, only one of these three will be presented in detail.  

 Wastewater Treatment Plant Capacity – Alternative A.  Based on the development plans 
proposed for Alternative A, as summarized in Table 1-1, the capacity required in the treatment 
plant at build out will be 31,000 gallons per day of average dry weather flow. The distinctions of 
Alternative A that separate it from Alternative B are: 

 143 Five acre lots 

 206 acres of open space/recreational use and trails 

For the normal design practice, a peaking factor must be estimated to apply to the average dry 
weather flow. Small systems require high peaking factors. For this system, a peaking factor of 
3.0 will be assumed.  

Wastewater Treatment Plant Capacity – Alternative B.  Based on the development plans 
proposed for Alternative B, as summarized in Table 1-1, the capacity required in the treatment 



 

Water and WW Feasibility Study April 28,2014 
Chumash Camp 4  Page 3-9 

plant at build out will be 31,000 gallons per day of average dry weather flow. The distinctions of 
Alternative B that separate it from Alternative A are: 

 143 One- acre lots 

 755 acres of open space/recreational use and trails 

 Addition of Tribal Office Complex 

For the normal design practice, a peaking factor must be estimated to apply to the average dry 
weather flow. Small systems require high peaking factors. For this system, a peaking factor of 
3.0 will be assumed. 

Wastewater Treatment Plant Description 

The wastewater treatment plant will be capable of processing the influent wastewater and 
producing the effluent by means of the plant process units outlined below in Table 3-4. 

 
Table 3-4.  Description of Wastewater Treatment Process Units 

 

Item 
No. 

Process Unit 
Number of 

Units 
Type Criteria 

  Headworks:       

1   Screens 2 Auto 1 mm 

2 Grit cyclone * 2   PWWF 

3 Grit classifier * 1   PWWF 

  Biological Treatment:       

4 Treatment Basins 12 A  ADWF 

5 Effluent Equalization Basin 1 A or B PWWF 

  Final Effluent:       

6 Filtration 2 Cloth ADWF 

7 Disinfection 2 UV ADWF 

Equipment:   

8 Influent Pumping Units 3 Submersible PWWF 

9 Internal Recyle Pumping  4 Centr. ADWF 

10 Effluent Pumping 2 Centr. ADWF 

11 Aeration Blowers 3 Pos Displ. Max Mo. 
 
A=Concrete 
B=Steel 
* - Optional - assessment of grit potential during design 
 



 

Water and WW Feasibility Study April 28,2014 
Chumash Camp 4  Page 3-10 

 Influent Pumping and Transfer Pumping.  There will be two categories of pumping units; 
submersible type pumping units for influent pumping, and end suction dry pit units for transfer 
puming. The submersible units are installed with an easily removable connection with cable for 
ease of pulling pumps for maintenance.   

Headworks (Screening and De-gritting).  Screening is a highly variable choice of 
equipment. The size of treatment plant, the nature of waste material, and objective for removal 
of material are equally important factors in choosing the right screen. Maintenance requirements 
are dependent on the choice made. For the plant proposed, there are at least three possible 
choices that would be appropriate. The three most logical types for the proposed plant are: 

 A cylindrical metal (stainless steel) screen with small (1 mm) opening size 

 A continuous belt type unit with medium opening size range ( 6 to 8 mm) 

 A step screen also with medium opening size range ( 6 to 8 mm) 

Detailed selection of such equipment is beyond the scope of this study.   

Biological Treatment.  The three types of biological treatment processes described 
above (SBR, MSABP, and mLE) will be described in detail below: Each of these processes will 
produce a secondary effluent of a quality so that a conventional tertiary filtration process, 
followed by disinfection, will produce a final effluent meeting the requirements of effluent for 
unrestricted reuse.  

1. Sequencing batch reactor – this process has certain unique characteristics as presented 
in the Table 3-5. 

 
Table 3-5.  Characteristics of Sequencing Batch Reactor 

 

Factor Unique Characteristics of the Overall Process Train 

Tanks Tanks are large - based on 24-hour detention time     

Energy Not energy efficient due to variable water level     

Flexibility Very flexible - capable of high turndown ratio     

Operation Simple operation - controlled by single PLC     

Screenings Normal amount based on 6-8 mm opening size     

Effluent  Excellent quality         

Bio-solids Large quantity         

Concept Alternate tanks fill and process in batches based on 5 cycles per 24 hrs 
 
 

 
2. Multi-stage activated biological reactor – this process’ characteristics are presented in 

Table 3- 6.  

 



 

Water and WW Feasibility Study April 28,2014 
Chumash Camp 4  Page 3-11 

 
Table 3-6.  Characteristics of Multi-Stage Biological Reactor 

 

Factor Unique Characteristics of the Overall Process Train 

Tanks Tanks are large - based on 40-hour detention time     

Energy Energy efficient due to constant water surface     

Flexibility Moderately flexible        

Operation Simple operation - controlled by single pLC     

Screening   Large amount based on 1 mm screen size     

Effluent  Superior quality - clarifier is just a backup     

Bio-solids Minimal quantity - mostly reduced in secondary process   

Concept 12 stages of bioreactor - multiple stages of oxic and anoxic biology 
 
 

3. Modified Ludzack Ettinger - this process’ characteristics are presented in Table 3-7. 

 

 
Table 3-7.  Characteristics of Modified Ludzack Reactor 

 

Factor Unique Characteristics of the Overall Process Train 

Tanks Tanks are small - based on 12 hour detention time     

Energy Energy efficient due to constant water surface     

Flexibility Moderately flexible        

Operation Requires daily interaction by operator       

Screenings Normal amount based on 6-8 mm opening size     

Effluent  Excellent quality        

Bio-solids Large quantity        

Concept 
High rate with multiple recycle streams in 2-stage 
reactor   

 
 

Flow Equalization.  Effluent equalization is valuable ahead of the tertiary and disinfection 
processes because it eliminates the hydraulic flow variability, and thus minimizes size/capacity 
requirements of downstream process units. The design capacity then gets reduced to the 
maximum month flow at the build out stage of development, as opposed to peak hourly flow. 
The equalization basin is usually sized for a fraction (20 to 40 percent) of the daily flow at the 
rated average capacity of the plant. In this case, the volume would be between 8,000 and 
16,000 gallons. Because the plant is small (only 40,000 gallons per day) the more conservative 
volume of 16,000 gallons is recommended.  



 

Water and WW Feasibility Study April 28,2014 
Chumash Camp 4  Page 3-12 

The basin should be designed for the supply side to be provided by gravity and the discharge 
side by pumping if the site topography and geology restricts the ability to allow a continuous 
gravity system to the final effluent discharge point.  

Tertiary Treatment.  The most cost effective type of system for this plant would be a 
cloth disk filter unit. The units are constructed to have a basin enclosure that contains the 
secondary effluent submerging a number of cloth covered disks that rotate and allow the water 
to penetrate the cloth, leaving behind the filter reject materials, primarily particulate material that 
represents suspended solids, and turbidity. The cloth disks are periodically sprayed with a clean 
water stream to remove accumulated particulates from the individual disks. Also, a periodic 
backwash cycle pumps water fro the basin as the cumulated reject material increases within the 
basin. However, a steady supply of secondary effluent enters the basin allowing the disk filters 
to continuously filter uninterrupted.  

Disinfection.  Two methods of disinfection are practical for the 40,000 to 50,000 gpd size 
plant. The easiest to operate is the ultraviolet (UV) type. For such a small size, the low pressure, 
low intensity type is the most cost-effective. Several manufacturers make this type of UV 
system. They are available in both open channel and closed conduit configuration. The 
advantage of open channel is ease of access and the advantage of closed conduit is 
compactness. 

Generally speaking, a UV system is more expensive to operate than a sodium or calcium 
hypochlorite disinfection system because the cost of electrical power used is more expensive 
than the cost of chemicals. However, on a small system, the cost of maintenance becomes a 
more significant factor. Maintaining a chemical feed system such as hypochlorite requires more 
diligence and attention to equipment condition than does a UV system. Also, hypochlorite 
systems are intricate in the feed and control systems and generally require periodic surveillance 
to make sure all parts are functioning properly.  

SUMMARY OF ALTERNATIVE PROCESS TRAINS 

The complete process trains for three alternatives are compared in Table 3-8.  A process 
schematic of the entire recommended process train is presented in Figure 3-3. This schematic 
illustrates the sequence of the primary liquid stream though each step of the treatment process. 
It illustrates the disposition of the end products of the treatment (effluent for reuse, bio-solids, 
and screenings). It does not illustrate the numerous internal process loops or the various 
additive process inputs such as the aeration or mixing air, the chemical feed systems, or 
instrumentation and controls. During design, individuals process and instrumentation drawings 
will present that level of detail.  

 



 

Water and WW Feasibility Study April 28,2014 
Chumash Camp 4  Page 3-13 

Table 3-8.  Comparison of Treatment Process Schemes 
 

Factor MSABP SBR MLE 

Screenings 
Volume 

Very high due to small 
screen opening size (1 

mm) 

Moderate due to size of 
screen opening ( 6-8 mm) 

Moderate due to size of 
screen opening ( 6-8 mm) 

Power 
Usage 

 Moderate usage overall; 
MSABP high; sludge zero 

High due to varible depth 
and low transfer efficiency 

Moderate; low on mLE but 
also needed for sludge 

Tank Volume High Moderate  Low 

Sludge 
Volume 

Low Moderate Moderate 

Effluent 
Quality 

High High High 

Ease of 
Operation 

Dictated by tertiary and 
disinfection 

Dictated by tertiary and 
disinfection 

Dictated by tertiary and 
disinfection 

Maintenance Moderate Moderate Moderate 

Process 
Flexibility 

Highly flexible (turndown 
ratio is high) 

Highly flexible (turndown 
ratio is high) 

Moderately flexible 
(turndown ratio is 

moderate) 
 
 
A layout for the process units and ancillary facilities is presented in Figure 3-4. In this figure, the 